
American Water Works Association
RESEARCH FOUNDATION

Non mechanical
Dewatermg of
Water Plant Residuals

Subject Area: 
Water Treatment





Nonmechanical
Dewatering of
Water Plant Residuals



The mission of the A WWA Research Foundation is to advance the science of water to 
improve the quality of life. Funded primarily through annual subscription payments from 
over 900 utilities, consulting firms, and manufacturers in North America and abroad, 
A WWARF sponsors research on all aspects of drinking water, including supply and 
resources, treatment, monitoring and analysis, distribution, management, and health 
effects.

From its headquarters in Denver, Colorado, the AWWARF staff directs and supports 
[...]
Because of southern Nevada's arid climate, the plant utilizes solar beds for residuals 
dewatering. The solar beds consist of concrete basins 60 feet wide by 100 feet long. On one end 
there is an access ramp and residuals application structure, and on the opposite end a decant 
mechanism is installed. Solar beds seem to work well in arid regions such as southern Nevada where 
annual net evaporation is very high. All drainage is accomplished through decantation. Field 

observations noted that typical values for percent volume reduction through decantation were 
approximately 21 percent.

Typically residuals are applied in 9 to 11 in. depths to the bed with a corresponding loading 

rate of 3.1 lbs/ft2 . Once initial decantation and drying is complete, additional residuals are pumped 
onto the bed. This process is repeated until the final residuals application depth of 18 in. is achieved. 
Once drying is complete, the solids are removed from the bed using a front-end loader and are 
subsequently hauled to a landfill site.

Decant water is piped to a central sump common to all beds. From this sump, the decant 
water is pumped back to the spent backwash water thickener. Decant from the spent backwash water 

thickener is recycled to the plant headworks.

The decant mechanism consists of a 12 in. pipe section with several rectangular openings cut 
along the pipe length. The section is oriented horizontally, and located on one end of the section is 
a gear assembly. When turned it rotates the section about its longitudinal axis. This in turn rotates 
the openings on the section closer to the residuals level. Continued rotation brings the openings to 
the water level and beyond. Decant water then pours into the section and is collected and piped to 
the sump.

Table B.5 

Solar drying bed description: Boulder City, Nev.

Dewatering system Solar beds
Number of beds 20
Bed dimensions 60 ft x 100 ft
Total bed area 120,000ft2
Filtrate/decant handling Recycle
Cleaning method Front-end loader _____

144



Two Lick Water Treatment Plant

Plant name: Two Lick Water Treatment Plant
Location: Indiana, Pa.
Capacity: 6 mgd
Residuals type: Ferric chloride
Dewatering method: Lagoons with sand drying beds

Residual management practices at the Two Lick Water Treatment Plant consist of combining 

residuals from the sedimentation basins with backwash water in one of two holding lagoons. These 

lagoons are used to store residuals until they are applied to the sand drying beds. Decant water from 

the lagoons is discharged into the adjoining Two Lick River. Residuals continue to build up in the 

lagoon until such time as they are to be cleaned.

Cleaning of residuals from these storage lagoons is accomplished by pumping solids onto 

each of the two sand drying beds. The Pennsylvania-American Water Company contracts the 

cleaning of the lagoons to an outside company. Representatives of the company were on site during 

the site visit and 50 procedures used to transfer residuals to the sand drying beds were observed.

The contractor supplied the necessary equipment to conduct the residuals transfer operations. 

The equipment was set up and the contractor began by decanting all free water from the lagoons. 

Once that task was completed, a front-end loader was used to move all residuals in the lagoon toward 

a submersible hydraulic pump. The submersible hydraulic pump was used in series with a trailer 

mounted diesel centrifugal pump. From the lagoon, the residuals were pumped to the sand drying 

beds.

Beds were filled near to overflowing. Measurements from the first pumping indicated that 

the average solids concentration applied to the bed was close to 2 percent. Typical depth 

measurements indicated the solids loading rate to be 2.4 lbs/ft2 .

The contractors allowed the residuals to settle and drain overnight. The following morning 

additional residuals were pumped onto the bed. This process was repeated again after 2 days.

Measurements conducted on sand samples collected in the field indicate that the sand drying 

bed media had an effective size of 0.2 mm and a uniformity coefficient of 7.5, indicating a well 

graded soil. Other details for the sand drying beds are shown in Table B.6.

145



Table B.6 

Sand drying bed description: Indiana, Pa.

Dewatering system 
Number of beds 
Bed dimensions 
Total bed area 
Sand:

Effective size
Uniformity coefficient 

Filtrate/decant handling 
Cleaning method_____

Sand drying bed
2
62 ft x 113 ft
14,000 ft2

0.2 mm
7.5
Discharge to stream
Front-end loader

LIME RESIDUALS UTILITIES

Findlay Water Treatment Plant

Plant name: 
Location: 
Capacity: 
Residuals type: 
Dewatering method:

Findlay Water Treatment Plant
Findlay, Ohio
16mgd
Lime
Freeze thaw/sand drying beds

The Findlay WTP utilizes lime for water softening with the addition of ferric chloride as a 

settling aid (see summary in Table B.7). The WTP has two circular solids contact units (SCUs) for 

water clarification. Solids settle and thicken in the SCUs and are drained to a residuals holding tank 

for three minutes every three hours. The plant has the capability of recycling solids from the holding 

tank back into the SCU to maintain an adequate solids blanket for water clarification. Solids from 

the residuals holding tank are pumped into tanker trucks and hauled either to farmland or to off-site 

sand drying beds for dewatering and storage. When favorable conditions exist, the solids are sprayed 

from the tanker truck onto nearby wheat fields. When the wheat fields are too soft for the truck or 

are under cultivation, the solids are applied to the sand drying beds. The WTP operates 13 sand 

drying beds, which are 20 ft x 120 ft x 5 ft deep. The beds have perforated plastic underdrains 

embedded in gravel with concrete runners alongside the pipe for protection during mechanical

146



residuals removal. There is a fine rock layer above the gravel and 12 in. of sand on top of the rock. 

Residuals are pumped from the truck directly to the sand drying beds. When the residuals on the 

sand drying beds have sufficiently dewatered, the beds are cleared by bulldozer and backhoe. The 

residuals are stockpiled at the same site prior to land application. Currently a private contractor 

collects the dewatered residuals and sells them to local farmers. The WTP carefully monitors the 

land application process and is obligated to report all operations to the state EPA, including a listing 

of disposal sites and loading rates for residual applications.

Table B.7 

Residuals handling data: Findlay, Ohio

Dewatering system 
Number of beds 
Bed dimensions 
Total surface area 
Filtrate/decant handling 
Cleaning method____

Sand drying bed/freeze-thaw beds
13
20ftxl20ftx5ftdeep
31,200ft2
Discharge to wastewater plant
Bulldozer/front-end loader

Three Rivers Water Filtration Plant

Plant name: 
Location: 
Capacity: 
Residuals type: 
Dewatering method:

Three Rivers Water Filtration Plant
Ft. Wayne, Indiana
75mgd
Lime
Freeze thaw/drying lagoons

The Three Rivers plant treats water from the St. Joes River in Ft. Wayne, Ind. Lime is added 

for water softening and ferric sulfate is used as a settling aid. The treatment plant utilizes a system 

of both primary and secondary clarification. The primary clarifier typically releases 12 percent of 

its solids blanket to off-site lagoons every ten minutes. The secondary clarifier releases 8 percent 

of its blanket every ten minutes. Currently backwash water is recycled to the raw water line prior 

to any treatment.

The treatment plant is under the process of modifying its method of residual disposal. The 

plant is being retrofitted in order to discontinue its current practice of recycling backwash

147



wastewater. The new plan will instead add the backwash water to the thickener clarifier 

"blowdown" to dilute the residuals prior to pumping to the off-site lagoons.

The lagoons for residuals storage and dewatering are located approximately seven miles from 

the treatment plant. The lagoon operations are under the control of the city's water pollution control 

plant. There are currently 19 lagoons, each having a surface area of seven acres and a depth of five 

feet. Once the lagoons are completely full, they are allowed to dry for four to five years before 

mechanical residuals removal by bulldozers and front-end loaders. The residuals are then stockpiled 

and later land applied on local farmland. Table B.8 summarizes this data.

Table B.8 

Residuals handling data: Ft. Wayne, hid.

Dewatering system Lagoons
Number of lagoons 19
Total surface area 304,921 ft2 (7 acres)
Filtrate/decant handling Discharge to wastewater plant
Cleaning method_________________Bulldozer/front-end loader___________

St. Louis County South Water Treatment Plant

Plant name: South Water Treatment Plant
Location: St. Louis, Missouri
Capacity: 56 mgd
Residuals type: Lime
Dewatering method: Drying and freeze-thaw lagoons

The South WTP treats water from the Merrimac River on the southeast side of St. Louis, Mo. 

The plant uses ferric sulfate as a settling aid and lime for water softening. The WTP has four 

horizontal settling basins, each with two mechanical rakes for residuals thickening. Residuals are 

continuously piped from the settling basins to two on-site lagoons for residuals storage and 

dewatering. Decant water is allowed to overflow into a nearby creek. The residuals are allowed to

148



dry to about 40 percent solids concentration and are then removed by bulldozer and backhoe. Dump 

trucks haul the residuals to a nearby city-owned monofill. Here the residuals are allowed further 

dewatering by air drying prior to landfilling. Each lagoon is operated for two years prior to cleaning. 

Other details about the lagoons are presented in Table B.9'.

Table B.9 

Residuals handling data: St. Louis, Mo.

Dewatering system 
Number of lagoons 
Lagoon dimensions

Total surface area 
Filtrate/decant handling 
Cleaning method

Lagoons
2
1 - 500 ft x 300 ft x 15 ft
1 - 400 ft x 300 ft x 15 ft
5.5 acres
Discharge to creek
Bulldozer/backhoe

Taylorville Water Treatment Plant

Plant name: 
Location: 
Capacity: 
Residuals type: 
Dewatering method:

Taylorville Water Treatment Plant
Taylorville, 111.
4 mgd
Lime
Lagoons/freeze-thaw

The Taylorville WTP employs alum as a settling aid while lime is added for water softening. 

The WTP uses two cone shaped solids contact clarifiers. The solids contact clarifiers allow the 

residuals to thicken prior to application to on-site lagoons. Filter backwash water is also piped to 

the dewatering lagoons. The solids contact clarifiers typically "blow down" residuals to the lagoons 

for three minutes per hour.

The WTP currently has five lagoons, which are 120 ft long x 15 ft wide x 5 ft deep. The 

lagoons have a perforated pipe underdrain system and an overflow pipe. The lagoon underdrain 

effluent and supernatant are released to a nearby creek.

149



In order to maintain an effluent release permit, samples are periodically sent to the Illinois 

State EPA for analysis. The Taylorville Sanitary District also performs suspended solids testing on 

the lagoon effluent.

Residuals are sent to each lagoon for a period of one week up to two or three months 

depending on the raw water quality. Once full, the lagoons are allowed to dewater for a period of 

time before cleaning. The lagoon residuals are cleaned out by a backhoe and stockpiled prior to land 

application. See Table B.10 for more details.

Table B. 10 

Residuals handling data: Taylorville, 111.

Dewatering system Lagoons
Number of lagoons 5
Lagoon, dimensions 120ftxl5ftx2ft
Total surface area 9,000 ft2
Filtrate/decant handling Discharge to stream
Cleaning method_________________Backhoe_____________________

Easton WTP, Easton, Conn.

Plant name: Easton Water Treatment Plant
Location: Bridgeport, Conn.
Capacity: 20 mgd
Residuals type: Alum
Dewatering method: Lagoons/freeze-thaw

The 20 mgd Easton WTP generates solids in each of three basins equipped with plate settlers. 

Solids settle and are collected with rakes that move the solids in the direction of the residuals pumps. 

These residuals pumps are activated when solids reach a specified thickness in the bottom of the 

basin. When operating, the pumps transfer residuals material up to one of four residuals 

holding/drying lagoons (see summary in Table B. 11).

The four residuals holding/drying lagoons are each approximately 16,000 ft2 in area. They 

are designed to hold solids until the winter months when they are used in a freeze-thaw mode. These 

lagoons do not have underdrains and it appears that the lack of underdrains is a problem in terms of

150



drainage. There is no ability to remove either water that is liberated from the residuals as it settles 

or to remove ponded rainwater or snowmelt.

Lagoons are typically filled in shallow layers to a depth of 6 to 12 in. After this level is 

reached, the next available lagoon is used and the process continued. Placing solids in the lagoon 

in shallow layers should allow the applied solids to dry or freeze. Easton O&M manuals state that 

the lagoons should continually be filled until a depth of 2 ft is achieved at which time they would 

be taken out of service and cleaned. Operators expect a residuals concentration of 40 to 50 percent 

solids under optimum conditions, but this is rarely achieved. Typically, operators have to remove 

solids when they just become handleable and dry them supplementally by stockpiling.

The operators indicated that they are trying to turn their residuals by tractor in an effort to 

increase the rate at which the solids dry.

Table B. 11 

Residuals operation details: Easton WTP

Dewatering system 
Number of lagoons 
Lagoon dimensions 
Total lagoon area 
Filtrate/decant handling 
Cleaning method____

Lagoon/freeze-thaw
4
16,000 ft2
64,000 ft2
None
Front-end loader

151





APPENDIX C 
SI EQUIVALENTS

CONVERSION CHART

Water Distribution Parameters

Area

Area

Head loss

Hydrant spacing

Hydraulic gradient

Level gauging

Metering

Metering

Pipe cross-section

Pipe diameter

Pipe flow velocity

Pipe length

Pressure

Pump capacity

To
From 
Customary Units

mi2 
or

acre

ft 
or

ft

ft/1, 000 ft 
or

ft

gph

ft3/h

in. 2

in.

ft/s

ft

psi

gpm 
or

Convert
To 
SI Units

km2 
m2

ha

kPa 
m

m

mm/m 
m/km

m

m3/h

m3/h

mm2

mm

m/s

m

kPa

m3/s 
L/s

Multiply By

2.590 
2.590xl06

4.047X10' 1

2.989 
3.048x10-'

3.048x10-'

—

3.048x10-'

3.785xlQ- 3

2.832xlQ- 2

6.452x1 02

2.540x10

3.048x10-'

3.048x10-'

6.895

6.309xlQ- 5 
6.309xlQ- 2

(chart continues)

153



Water Distribution Parameters (cont.)

Pump capacity

Residual chlorine

Storage elevation

Storage volume

Storage volume

Water consumption

Water consumption

Water Treatment Parameters

Chemical dosage

Chemical feed rate

Chemical feed rate

Displacement velocity

Filter backwash rate

From 
Customary

fVYmin

ppm

ft

gal

ft3

gal

ft3

From 
Customary

ppm

Ib/d

gph

ft/s

gpm/ft2

To Convert
To 

Units SI Units

mVs
or L/s

mg/L

m

m3 
or ML

m3 
or ML

m3 
or L 
or ML

m3
or ML

To Convert
To 

Units SI Units

mg/L

kg/d

L/h 
or mL/s

m/s

L/m2/s

Multiply By

4.720x1 O' 4 
4.720x1 Q-'

—

3.048x10-'

3.785X10' 3 
3.785xlO- 6

2.832xlQ-2 
2.832xlQ- 5

3.785xlO- 3 
3.785 
3.785xlQ-6

2.832xlQ- 2 
2.832xlO- 5

Multiply By

—

4.536x10''

3.785 
1.052

3.048x10-'

6.790x10''

(chart continues)

154



To Convert

Water Treatment Parameters (cont.)

Filter head loss

Filtration rate

Gas feeder differential pressure

Gas feeder supply pressure

Gas feeder vacuum pressure

Plant capacity

Power

Raw water flow

Raw water flow

Raw water temperature

Retention time

Settling rate

Weir overflow rate

From 
Customary Units

ft 
or

gpm/ft2 
or

in. H2O(4°C)

psi

in. Hg

mgd 
or

hp

gpm 
or

ft3/min 
or

°F

h

fph

gal/ft/d

To 
SI Units

kPa 
m

m/h 
m3/m2/h

kPa

kPa

kPa

m3/d 
ML/d

watt

m3/s
L/s

m3/s
L/s

°C